

MUAYENE - DENEY SONUÇLARI TEST RESULTS**Table 2 – Results (mg/kg)**

Element	Result
	1
Aluminium	Pass
Antimon	Pass
Arsenic	Pass
Copper	Pass
Barium	Pass
Boron	Pass
Mercury	Pass
Zinc	Pass
Cadmium	Pass
Tin	Pass
Total Chromium	*Note1
Cobalt	Pass
Lead	Pass
Manganese	Pass
Nickel	Pass
Selenium	Pass
Strontium	Pass

PASS: Suitable
FAIL: Not suitable

RESULT AND DISCUSSION :

HEMEL Wood Oil sample that is defined in the first page of this report, is analyzed according to **TS EN 71-3**, sample of **HEMEL A.Ş.** firm is suitable for **TS EN 71-3** by means of performed analysis.

Note 1 : If the migration of total Chromium (i.e. Chromium (III) + Chromium (VI)) is below the maximum limit for Chromium (VI), it can be inferred that the material complies with the requirements for both Chromium (III) and Chromium (VI). Because of the total amount of chromium in the analyzed sample is higher than the maximum limit of chromium (VI), Chromium (VI) and Chromium (III) is not evaluated.

Note 2 : It is analyzed by ICP-OES and/or ICP MS.

- This report is arranged on 10 March 2017 with 4 pages and 2 copies.
- This report is valid only for this sample.

- END-